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OO0 g38mEos (50 18 x 20 1A x 10 1A )
CurbStone Test (50 cm x 20 cm x 10 cm)
058339m0l 8mbs3dgdo
Customer Data
B00s190b Gommgbods 2 LYo Bodwdol Bemdgdo 33 100 /100 /100
Quantity of samples Size of test samples , mm
33330l Bggpgdo
Test Results
Bodwydols # 1 2
Sample
398m3ol mstogo
T 8.3.2023 8.3.2023
est Day
206'3)8013 bbegsbgds , comy 78, 28+
ample age , day

abﬁchpob babgMdemogmds , fid 30 8
Duration of test , sec
Bodndol Bmidgdo , 83
Sample size , mm A/B 100/ 100 100 / 100

i 100 100
Bodmdol Gmbs , 39
Concrete weight , kg 1.974 1.946
8mgnemdomo §mbs , 33/8%
Density weight , kg/m3 1.97 1.95
8603930 @G30Hm3s , 36
Load of destruction , kN 147.8 130.7
Loddgoag 398335% , R, 935
Strength on compression , R , Mpa 1478 13.07

slizgbs deoegob Lsdesenm Lod@Bzoggs R = 13.95 8335

Conclusion Block average strength R = 13.95 MPa
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7o Renati Begishevi
e

\\ e
Laboratory Supervisor'\' .

mongnebn.0108, ddgdn bemmzebbag
o /ggedbe: (995 32) 245 80 05; 2
E-mail: info@@be
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